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- Tubos de Acero de México, S.A.
m:m “ -m . Km 433.7 Carr. México-Veracruz
Via Xalapa
{91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina: (52) 229 989 1100 tel

{52) 229 989 1120 fax
06014283 1/5
pate/Dia: 08/06/2006

Cusiomer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N* Cuslomer's Reference / Referencia del cliente Manufacturer s Works Order N* / Gonfirmacidn de Venta
087354/02
Manufaciure Process [ Proceso de fabricacin. Product Type ¢ Tipo de producto, Surface { Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESES VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Nomas o especificaciones. Steel Grade [ Grado de acero Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al06/ASME SAl06/ASTM AS3 B/X42 PSLL BISELADO NORMAL
Dimensions ¢ Dimansiones. {Length / Longitud. Quanltity ¢ Cantidad. 1 Pcs/pz= Mominal Weight / Peso Morinal
88.90 X 5.50 MM 6.00 / 6.50 MTS 11.31 RKG/M
3 1/2 X 0.216 INCH 19.70 / 21.30 FT . 7.58 LB/FT
| TENSILE TEST / ENSAYOS. DE TENSION |
Specimen condition Specimen dimansions Tesl - Y.8. U.TS. Y.8.
Caondicién de la probata Dimensicnes de la probela temgp Unit / Unidad Unil / Unidad - o Elongation
Heal M Sample N°f  Ls Type Size Temg. RG/MmM2 KG/MM2 UTS Alargamiento '
Colada M* | Musstra N Tipo O Tamafhc de
i
mim ensayo Required/Requerido Required / Requerido Required §% in 2 inches
Thin: Thin: Min % =
ThMax: Thax:
LMin: Lfir: Max Qb
“C Lias: LA £
64498 [456634)C/B Rec | L § 19.80 = 5.40 TA 34.76 48.93 0.71 36.00
64498 456635)C/B Rec | L [ 20.00 = 5.22 —— TA 35.78 50.88 0.70 36.20
64498 {4566T71)C/B Rec | I § 20.00 x 5.40 : E TA 37.58 52.54 0.72 : 37.50
64498 [456672)C/B Rec | L. f 19.80 x 5.33 | TA  37.95 §53.00  jo.72 | - |38.00 .
Ls: Location of the sample / Localizacién de la muestra 7 cJBr Body f Cuerpo A Fi AU _..iaﬂ__ Recalque . R Rec: Strip mumnm_._._m?_.ﬁmn.u:niw-.
Cil: Round bar specimen / Cilindrica S Ori: Crientation / Orientacion ; i _ L: Longitudinal / Longitudinal . = " T: Transverse / Transversal
.?.? Room Temperatire / Tomperatura bEEm:_._m S : EUL: mnoammg. Under Load Method : UTS: Ultimate tensile strength [ Resistenciz : ¥ 2 Max: Maximum { Maximo
Obt- Obtained f Obtenide ¥.5.: Yield strength/ Fluencia - ; bR LiMin: Logitudinal Minimum/ Minime Longltudinal : LMax: Longitudinal Maximum { Maximo Longitudinal
TMin: aq-.m:mdﬁ_..s | Minimo Transversal F TMax: ﬂﬂ:mc@«ﬁm ;.mxm-—._._._—._.._ I Maximo Transversal & - Min: I_:x._.-c__._hzwﬂ_..ﬂo a2 : E 4
This is ta cerily _m._m_ the produdts described here in were manudactured, samaled, 1ested, andfor inspected in : with th i i el and meets the requirements i w.__ respects. This certificate is isoed by a computerized system and i is valid with electronic signature. On the original cedtificate the trade-mark green colored
© Ténarig'is lamped: In case the owner 1e ariginal cenilicate would release a copy of it, he must atiest s conformity Tothe ariginal ong, taking upan himself the -mmr&ﬂm&iﬂ? any unlawful ar not allowed use. Ary aleraton andior falsification will be subjected to the law. : :
Thiis cerificate is niot 2 declaration of origin nar may i be used as a deciaration af oign. i i e 3 - :
Esbe documents certifica que s sroducios dese; ifueron manulschurédos, probados yo inspeccionados de acuardo oo . ecificach de refes ia.y satistace los ol Este fants un sistema izacs y £5 vilido cod lima electidnica. En el cerilicado orginal ef legalipa
Tonanis (vinde) S5l impreso ot kojd. En caso de gue &l 2 del cerificace snlregue ura opaa del mismo, deberd umqm:_.._.Nm_ ler cordarmided Goo el original, ¥ 88 hace responisable por cualquier us0 ilegal o indebdo. Cughuier &__Q&w?. o talsilicacsin serd sueta a la ey s b
Esle comtilicana noes, ni puede sof usaco, ooma una deciaracion.de o._mm.z. z - 5 _ DICA 7 1 O
]
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- Tubas de Acero de México, 5.A.
m : m q—m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. Meéxico

CERTIFICADO DE PRUEBAS EN FABRICA Number/NGmero Page / Pagina: (52) 229 989 1100 tel
{52} 229 989 1120 fax

06014283 2/5

pateDia:  08/06/2006

Customer / Clienie:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’'s Order / Chiente Orden - ftem N° Cuslomer's Referance / Referencia del cliente Manufacturer's Works Order N° J Confirmacion de Venla
087354/02
Manufzclure Process / Proceso de fabricacion. Product Type / Tipe de producto. Surface / Supedicie.
SEAMLI:ESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mommas o especificaciones. Steel Grade ) Grada de acero Ends / Extremos. NORMAIL BEVEL
API 5L/ASTM A106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Canlidad. 1 Pcs/p= Neminal Weight / Pesc Nominal
88.90 X 5.50 MM 6.00 / 6.50 MTS 11.31 RG/M
3 1/2 X 0.216 INCH 19.70 / 21.30 FT 7.58 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA i
Superficial Hardness / Dureza superficial. || . B
External/ Externa
Heat N° Sample Uit Unidac: BHN
Colada N° § Muestra N Ls §Req. Min: Req. Max:

Result Resultado

64498 456634 C/B 134

64498 J456635 [C/B 129

64498 J456671 JC/B 136

64498 J456672 O___M— 134

Ls: Location of the sample / Localizacion de a muestra C/B: Body / Cuerpo R/U: Upset / Recalque Req: Required / Requerido . _
Win: Minimum / Minimo Max: Maximum / Maximo

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS : e ~ 1

Heat N> Sample N° Flattening Test
Colada h* § Muestra N” Ensayo de Aplaslamicnto
64498 §456634 (GOOD/BUENO

64498 §456635 [GOOD/BUENC
64498 f456671 |(GOOD/BUENO
64498 J456672 [GOOD/BUENO

This is to certify that the praducts descriped hi

Tenaris'is-stamped: In case the owner af the ate would refease a copy of il; e must altest its conformity to the ariginal one, taking uvpon himself the responsibility for any urlawful o st allowed use. Ay aheration ardfor {@lzifieation will be suthected 10 the law.

This cesificate is nol.a declaraton of ongin nor may o be used as a declaration of origin,

Este documemo cenfica

dasgrites agui fusran o 3 S o3 la # Cacion de iy satislace s =@ emie i un siglema computarzado y o5 vdido con frma electdnica.  En el cediticaco ofginal o logotipo

Tenaris fwerde) e2ta impreso 1 hoja. B cdsa de que el poseedor del ceniticaso enfregue una tolacogia del mismo, deberd garantizarla conformidad con el original, y se hace résponsable por cual gl o indetido, Gualguier altesscidn yio falsificacion ser2 sejea o la ey
‘ Esta certificado no g2, 11 puede sef usado, como una declaracion de orgen. DRCAT77 04.0f
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= Tubos de Acero de México, S.A.
m:m q_m ; K 4337 Carr. México-Veracruz
Via Xalapa
{91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: {52) 229 989 1100 tel

(52) 229 989 1120 fax
’ 06014283 3/5
pate/Dia: - 08/06/2006

Customer { Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Ordar / Cliente Orden - ltam N° Cuslomer s Reference / Referencia dal cliente Manufacturer's Works Order N° | Confirmacién de Venta
087354/02
nlanufacture Procoss /[ Proceso de fabrcacion. Product Type / Tipo de producto. Surface f Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Nomas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensicnes Length f Longitud. Quantity / Cantidad 1 Pcs/p=z Mominal Weight / Peso Nominal
88.90 X 5.50 MM 6.00 / 6.50 MTS 11.31 RG/M
3 1/2 X 0.216 INCH 19.70 / 21.30 FPT . . 7.58 LB/FT
CHEMICAL COMPOSITION- / OOZmomHOHOZ QUIMICA. .
Composition, % J/ Composicion
c Mn Si Cr Mo s P i v Cu Al Sn As Nb Ti L]
X160 X 1000
[Heat H Max]
Colada Min
Sample N° P Max|
Muestra N° Minf
{64498 H 13 | 109 | 24 3 1 f1.3) 11| 24 1 53 26 [ 3 1 2 1z 1 33
456634 P 13 | 109 | 24 4 2 1 12 | 22 1 54 27 5 1 1 3 12 1 35
456635 P 13 | 109 | 24 2 2 f1.1) 12 | 33 1 54 26 7 1 1 3 15 1 36
456671 P 13 | 109 | 24 4 2 1 13 | 23 1 54 26 5 3 1 3 12 1 36
456672 P 13 | 109 | 24 4 P e e Al T i 54 25 5 1 1 3 12 1 36
H: Heat/ Colada P: Product / Producto

SUPPLEMENTARY .HZWO%HHOZ. /  INFORMACION SUPLEMENTARIA

FABRICADO POR SIDERCA

FABRICACION DE ACERO: FUNDICION POR ARCO ELECTRICO Y COLADO CONTINUC - ACERO CALMADO AL ALUMINIO.

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICTURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROTINCLUSIONES.

MATERTAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.

This 5 to cerily that the prodicts cescrbed here in ware manuactured, sampled. tested, andior in i with the if d and mesls the redqul in allrespects This cortificate is isssed by a computérdzed systam and it is valid with electronic signature. On the ariginal cetiflcate the trade-mark green cotored
Tenaris' is stamped. In case the owner of e onginal certificae would releate a copy of f, he must ttest its conformity 10 the odginal one, taking wpon Mmsal Ine responsibility for any unlawful or nat allowed use  Arny alteration andior falsitication will ba subjected 1o the law.

. Thiz cenificate is not a declaration of origin nof may i be used as a decaration of ofigin. Z
Este documento certifica que ios produrios desoritos aqui fueron mandactisrades, probados wo i i e acuerdh la especificacidn de ia y salsiacelos ! Esle: cortdicacio se emite wn-Sisherma cormg y @5 valido cos Himna electdnica.  En el cerlilicado onginal el logoiko

Tenaris (verde} esta impreso en la bojz. 'En caso de que €l poseedor ded certificado eniregue una tolocopia del milsmo, deberd gararitizaria conformitad con el ongnal,  se hace responsable por cuakquier 1se ilegal o ingedop. Gualcuter aleracion yio 1alsCacion Serd sujeta ala vy
Este cenificata no es, ni puede ser usado, COMa Una declaracion de ongen. “ DICA 777 04 0f




Ul

Tenaris

CERTIFICADO DE PRUEEAS EN FABRICA Number/Numero Page / Pagina:

’ 06014283 4/5
Date/Dia:  08/06/2006

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697} Veracruz, Ver. México
(52) 229 989 1100 tel

(52} 229 989 1120 fax

Customer/ Clente;  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftlem N Customer's Reference / Relerencia del clente Manutacturer's Works Order N° / Confirmacion de Venta
087354/02
fManufaciure Process / Proceso de fabricacion. Product Type / Tipo de products. Surlace ! Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones Stesl Gradge | Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
{Dimensions / Dimensiones. Length { Longitud. CQuantity / Cantidad. 1 Pcs/pz Nominal Weight / Peso Mominal
88.90 X 5.50 MM 6€.00 / 6.50 MTS . 11.31 KG/M
3 1/2 X 0.216 INCH 19.70 /7 21.30 FT ) 7.58 LB/FT

SUPPLEMENTARY INFORMATION / TINFORMACION SUPLEMENTARIA

CONTROL VISUAL Y DIMENSIOMNAL: SATISFACTORIO.

CONTROL NO DESTRUCTIVO TUBO (C.N.D.):SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA MORMA NACE MR 01-75 ULTIMA EDICION.
CERTIFICADC DE ACUERDO CON: EN 10204 3.1.B/95 - IS0 10474 3.1.B/92.

EDICION DE LA NORMA : ASME SA 106/01.
EDICION DE LA NORMA : NACE MR-01-75 ULTIMA EDICION
EDICION DE LA NORMA : API 5L, 42° Edition 2000.
EDICION DE LA NORMA : ASTM A53/02.
EDICION DE LA NORMA ; ASTHM Al06/02a.

 EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.

 TRATAMTENTC TERMICC:DIRECTO DE LAMINACION. e
METODO DE INSPECCION: E.M.I. (FULL LENCTH) LONG. (EXT.) NOTCH 5% (INT.) 12.5%.
PROTECTOR EXTERNO: MC-PLASTICO CERRADO NO LEVANTABLE. : :
PRESION DE PRUEBA HIDRAULICA: 3000 PSI, 5 SEG.

TAMSA REF: 618737 . :

Tenarls' ks wﬁsmaa In case the awne: of the orgingl cenficale would relesse a copy of 1, he rost altest ?wno.._?qa_a_ t0 the original ofe; taking upon himself the .mmua..m.d._a‘ for any: c;-s.eE. o not aliawed use. Aoy alteration andior faksalication sa__!wwg_m.ua o be law.
This Om_.::@_m Iz not 3 dieclasation of of

r may it be used 35 a deciaration of origin.

Ede decuments cetifica que s preducios destrites agui fueron o, ! dess wio E de acugnio eon 1 especifeacion de ia y satisface los i Esle &6 Bmite Medial un sistema

This. 8 10 cenily that the prodects described hane in were manudactured, sampled, tested, andlor n with thee spociticati and meets the i in all respects This o i issued by a oo ired systen and il is valid with electronic signature. On the origingl certificate the trade-mark green colored

¥ @5 valida con finna i Enel
Tenaris (verde) estd impreso en b hojg. En caso de que el paseedor del cenificado entregue una fotocopia ded mismo, debed garantizar Ix contormidad con e arginal, y 5 hace. _mmiu:w&u.m por cualguier use kegal oindebido, ﬁcm_a_c_m- waﬂag iﬁmﬁ.ﬂa: SETd SUCLE A la Iy

Esle cerificatia no es, ni puede ser usaco. como wna declarscion de argen.

angingl &l logolga
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= Tubos de Acero de México, S.A.
m: m q —m Km 433.7 Carr. México-Veracruz

Via Xalapa
(91697} Veracruz, Ver. México
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: et ond
’ 06014283 5/5
Date/Dia: - 08/06/2006
Customer/ Clents:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order  Cliente Orden - frem N* Customer's Reference / Relerencia cal clente Manulacturer's Works Order N° / Confirmacion de Venta
087354/02
franufaciure Process / Proceso de fabricacicn. Product Type ! Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
{Standard or Specification / Mormas ¢ especilicaciones. Steel Grade [ Grado de acero. Ends / Extrermos, NORMAL BEVEL
API S5L/ASTM Al106/ASME SAl106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones, Length / Longitud. Quantity / Canlidad. 1 Mﬂm\UN Mominal Weight / Peso Norminal
88.90 X 5.50 MM 6.00 / 6.50 MTS 11.31 KG/M
3 1/2 X 0.216 INCH 19.70 / 21.30 FT 7.58 LB/FT

TAMSA QUALITY DEPARTMENT STIGNATURE

Quality System Certified

N 110950
This iz to cerily that the produds ibed here in were sampled, tesled, andior ingpected in accedance wilh the specification d and meats the regui in alt respects. This certiti g isgued by & computenized system and i is vakd with electranic signature. On the original certificate the trads-mark green colored
Terarg'is starnped. In case the ownar o the onginal centfficate would release a copy of i, he rust attes! ds condormity b the origieal ene, taking wpon himself the responsibility for any unlawful or nat 2llowed use. Any aft ardicr wall e subj ton B T,
15 1 is ried @ declaration of erigin nar may it be used asa aon_mrw:c_._ 2 origin.
Este dotumanti oo Guit ks praducios descritos aqui fueron s Yo onatos de. mD_mao O iticadidn de -y salistace os Gov i querimi E: i »5e emite ignte yn sislema. do v 85 vilicdoe con tima electnénica. En Rg.nmacaan_g_m hgatipa
Tengris (verde) et ;

omcn..__ia_o:i.woa_rn._mm_ Smwmnn_.nm_ nma_nﬁmn.u m:gmm_.& .._w_n 338353_ aw._ﬁ. nEﬂm Q.__mq__«m:noo:_o«aam:ao_m. o_._w__.s— <$ ..mofqmno?wﬁ_s _Er_E_E.__o:._ma _Sﬁ, o indabido. ﬁﬁ_n_:,m..mumnweg .__3 _m_m.:ﬁ_uoq_ SEIE SLELE 3 I3 ey
Este COAMICHO0 110 65, /1 DUE0E S01 USAG0, Como una deciiracion ge o:u.mz y




